

# Fire Test Certificate

Friday April 17<sup>th</sup>, 2015

Supplier: Australian Select Timbers Pty Ltd (61-63 Discovery Road, Dandenong, VIC 3175)

Sample Description: Hickory Impressions

Date Tested: March 2015 (Tested through FORAY Laboratories – NATA Accreditation 1231)

Test Method: ASISO 9239-1:2003 Reaction to Fire Tests for Floorings. Determination of the Burning Behaviour using a Radiant Heat Source.

Test Data:

<b>ASISO 9239-1:2003</b>	<b>Hickory Impressions</b>
<b>Critical Heat Flux/Critical Radiant Flux*</b>	4.4 kW/m <sup>2</sup>
<b>Smoke Value*</b>	32 %min
<b>Penetration of flame through to substrate</b>	Yes
<b>Glowing</b>	Yes
<b>Smoldering</b>	Yes

\*Three test average value



Dr. Vyt Garnys  
PhD, BSc(Hons) AIMM, ARACI, ISIAQ  
ACA, AIRAH, FMA  
Managing Director and Principal Consultant



Nick Joy  
BSc(Hons)  
Consultant

**CV150326**